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CSE Plot on Ch 78 between 30MHz ~ 1 GHz

CSE Plot on Ch 78 between 1 GHz ~ 26.5 GHz
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<2Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1 GHz

CSE Plot on Ch 00 between 1 GHz ~ 26.5 GHz
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CSE Plot on Ch 39 between 30MHz ~ 1 GHz

CSE Plot on Ch 39 between 1 GHz ~ 26.5 GHz
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<3Mbps>

CSE Plot on Ch 00 between 30MHz ~ 1 GHz

CSE Plot on Ch 00 between 1 GHz ~ 26.5 GHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117A

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : (LI YAN-XUN

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 362117
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.165750 34.55 55.17 20.62 | L1 OFF 19.8
0.165750 50.26 65.17 1491 | L1 OFF 19.8
0.177000 39.42 54.63 15.21 | L1 OFF 19.8
0.177000 51.57 64.63 13.06 | L1 OFF 19.8
0.294000 33.59 50.41 16.82 | L1 OFF 19.9
0.294000 43.08 60.41 17.33 | L1 OFF 19.9
1.700250 25.33 46.00 20.67 | L1 OFF 19.9
1.700250 28.14 56.00 27.86 | L1 OFF 19.9
3.628500 25.28 46.00 20.72 | L1 OFF 20.0
3.628500 28.19 56.00 27.81 | L1 OFF 20.0
7.973250 26.47 50.00 2353 | L1 OFF 20.1
7.973250 29.07 60.00 30.93 | L1 OFF 20.1
28.407750 26.98 50.00 23.02 | L1 OFF 20.6
28.407750 29.34 60.00 30.66 | L1 OFF 20.6




EUT Information

Report NO : 362117
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.177000 38.24 54.63 16.39 | N OFF 19.8
0.177000 49.86 64.63 14.77 | N OFF 19.8
0.294000 29.10 50.41 21.31 | N OFF 19.9
0.294000 38.22 60.41 22.19 | N OFF 19.9
0.836250 24.02 46.00 21.98 | N OFF 19.9
0.836250 27.25 56.00 28.75 | N OFF 19.9
3.219000 25.34 46.00 20.66 | N OFF 19.9
3.219000 28.57 56.00 27.43 | N OFF 19.9
7.971000 26.56 50.00 23.44 | N OFF 20.1
7.971000 29.08 60.00 30.92 | N OFF 20.1
29.773500 26.52 50.00 2348 | N OFF 20.8
29.773500 28.16 60.00 31.84 | N OFF 20.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Jack Tasi, Gary Guo and Steven Wu
Relative Humidity : 50~65%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2374.26 44.68 -29.32 74 40.5 27.24 7.41 30.47 100 | 298 P H
2374.26 19.89 -34.11 54 - - - - - - A H
* 2402 103.64 - - 99.24 27.4 7.46 30.46 100 | 298 P H
* 2402 78.85 - - - - - - - - A H
H
BT
H
CHO0
2381.61 441 -29.9 74 39.83 27.32 7.42 3047 | 252 | 269 P \Y,
2402MHz
2381.61 19.31 -34.69 54 - - - - - - A \Y,
* 2402 102.13 - - 97.73 274 7.46 3046 | 252 | 269 P \Y,
* 2402 77.34 - - - - - - - - A \Y,
\Y,
\Y,
2378.6 43.9 -30.1 74 39.66 27.29 7.42 30.47 100 | 299 P H
2378.6 19.11 -34.89 54 - - - - - - A H
* 2441 104.53 - - 99.86 27.6 7.52 30.45 | 100 | 299 P H
* 2441 79.74 - - - - - - - - A H
2489.43 45.16 -28.84 74 40.21 27.79 7.59 30.43 100 | 299 P H
BT
2489.43 20.37 -33.63 54 - - - - - - A H
CH 39
2359.84 4413 -29.87 74 40.02 27.2 7.38 30.47 | 308 | 275 P \Y,
2441MHz
2359.84 19.34 -34.66 54 - - - - - - A \Y,
* 2441 103.6 - - 98.93 27.6 7.52 3045 | 308 | 275 P \Y,
* 2441 78.81 - - - - - - - - A \Y,
2493.35 44.8 -29.2 74 39.83 27.8 7.6 30.43 | 308 | 275 P \Y,
2493.35 20.01 -33.99 54 - - - - - - A \Y,
TEL: 886-3-327-0868 Page Number : C1 of C20

FAX: 886-3-327-0855




ssamon . FCC RADIO TEST REPORT Report No. : FR362117A

* 2480 99.08 - - 94.24 27.7 7.58 30.44 110 298 P H

* 2480 74.29 - - - - - - - - A H

2496.88 4517 -28.83 74 40.19 27.8 7.61 30.43 110 298 P H

2496.88 20.38 -33.62 54 - - - - - - A H

H

BT
H
CH78
* 2480 98.36 - - 93.52 27.7 7.58 30.44 | 266 273 P \Y,
2480MHz

* 2480 73.57 - - - - - - - - A V

2496.36 45.79 -28.21 74 40.82 27.8 7.6 30.43 | 266 273 P V

2496.36 21 -33 54 - - - - - - A V

\Y,

V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4804 39.97 -34.03 74 63.07 32.32 11.23 | 66.65 - - P H
4804 15.18 -38.82 54 - - - - - - A H
H
H
H
H
H
H
H
H
H
BT
H
CH 00
4804 39.24 -34.76 74 62.34 32.32 11.23 | 66.65 - - P |V
2402MHz
4804 14.45 -39.55 54 - - - - - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C3 of C20
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Report No. : FR362117A

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4882 39.77 -34.23 74 62.39 32.66 1.3 66.58 - - P H
4882 14.98 -39.02 54 - - - - - - A H
7323 44.05 -29.95 74 60.1 36.85 13.43 | 66.33 - - P H
7323 19.26 -34.74 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 39
4882 39.81 -34.19 74 62.43 32.66 1.3 66.58 - - P |V
2441MHz
4882 15.02 -38.98 54 - - - - - - AV
7323 43.78 -30.22 74 59.83 36.85 13.43 | 66.33 - - P |V
7323 18.99 -35.01 54 - - - - - - A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C4 of C20
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Report No. : FR362117A

BT Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.
6 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 39.81 -34.19 74 62.07 32.88 11.37 | 66.51 - - P H
4960 15.02 -38.98 54 - - - - - - A H
7440 43.37 -30.63 74 59.87 36.44 13.44 | 66.38 - - P H
7440 18.58 -35.42 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH78
4960 40.8 -33.2 74 63.06 32.88 11.37 | 66.51 - - P \Y,
2480MHz
4960 16.01 -37.99 54 - - - - - - A \Y,
7440 42.68 -31.32 74 59.18 36.44 13.44 | 66.38 - - P \Y,
7440 17.89 -36.11 54 - - - - - - A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR362117A

2.4GHz BT (SHF)

Emission above 18GHz

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

6 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
25008 39.59 -34.41 74 56.38 39.11 -2.6 53.3 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BT
25968 39.22 -34.78 74 56.1 39.1 -2.68 53.3 - - P |V

SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR362117A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

6 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
30.54 22.53 -17.47 40 30.33 2417 0.47 32.44 - - P H
125.85 22.27 -21.23 43.5 35.43 17.51 1.72 32.39 - - P H
264.63 21.87 -24.13 46 31.8 19.99 25 32.42 - - P H
425.3 247 -21.3 46 31.19 22.84 3.18 32.51 - - P H
607.3 28.18 -17.82 46 31.79 25.33 3.83 32.77 - - P H
954.5 33.42 -12.58 46 29.84 30.24 4.82 31.48 - - P H
H
H
H
H
H

2.4GHz
H

BT
F 34.32 28.96 -11.04 40 38.49 22.37 0.56 32.46 - - P |V
190.38 24.94 -18.56 435 40.32 14.87 212 32.37 - - P |V
258.42 22.92 -23.08 46 33.19 19.68 247 32.42 - - P |V
513.5 24.62 -21.38 46 29.94 23.85 3.49 32.66 - - P |V
722.8 28.46 -17.54 46 30.05 26.9 4.16 32.65 - - P |V
951.7 32.52 -13.48 46 29.02 30.18 4.82 315 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117A

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBuV/im)| (dB) |(dBpV/im ) (dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2367.225 43.7 -30.3 74 39.58 27.2 7.39 30.47 | 100 | 301 P H
2367.225 18.91 -35.09 54 - - - - - - A H
* 2402 103.53 - - 99.13 27.4 7.46 30.46 | 100 | 301 P H
* 2402 78.74 - - - - - - - - A H
H
BT
H
CHo00
2359.035 43.67 -30.33 74 39.58 27.2 7.37 30.48 | 250 | 268 P |V
2402MHz
2359.035 18.88 -35.12 54 - - - - - - AV
* 2402 102.15 - - 97.75 27.4 7.46 30.46 | 250 | 268 P |V
* 2402 77.36 - - - - - - - - AV
\
\
2356.76 44.43 -29.57 74 40.34 27.2 7.37 30.48 | 106 | 301 P H
2356.76 19.64 -34.36 54 - - - - - - A H
* 2441 104.48 - - 99.81 27.6 7.52 30.45 | 106 | 301 P H
* 2441 79.69 - - - - - - - - A H
2493 44.38 -29.62 74 39.41 27.8 7.6 30.43 | 106 | 301 P H
BT
2493 19.59 -34.41 54 - - - - - - A H
CH 39
2362.36 43.94 -30.06 74 39.83 27.2 7.38 30.47 | 306 | 262 P |V
2441MHz
2362.36 19.15 -34.85 54 - - - - - - AV
* 2441 103.76 - - 99.09 27.6 7.52 30.45 | 306 | 262 P |V
* 2441 78.97 - - - - - - - - AV
2498.67 4416 -29.84 74 39.18 27.8 7.61 30.43 | 306 | 262 P |V
2498.67 19.37 -34.63 54 - - - - - - AV
TEL: 886-3-327-0868 Page Number : C8 of C20
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2480 98.95 - - 94.11 27.7 7.58 30.44 111 300 P H
2480 74.16 - - - - - - - - A H
2498.44 45.31 -28.69 74 40.33 27.8 7.61 30.43 111 300 P H
2498.44 20.52 -33.48 54 - - - - - - A H
H
BT
H
CH78
2480 98.06 - - 93.22 27.7 7.58 30.44 | 298 278 P \Y,
2480MHz
2480 73.27 - - - - - - - - A V
2497.96 45.89 -28.11 74 40.91 27.8 7.61 30.43 | 298 278 P \Y,
2497.96 211 -32.9 54 - - - - - - A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C20
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FCC RADIO TEST REPORT

Report No. : FR362117A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4804 39.53 -34.47 74 62.63 32.32 11.23 | 66.65 - - P H
4804 14.74 -39.26 54 - - - - - - A H
H
H
H
H
H
H
H
H
H
BT
H
CH 00
4804 39.63 -34.37 74 62.73 32.32 11.23 | 66.65 - - P |V
2402MHz
4804 14.84 -39.16 54 - - - - - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C10 of C20
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BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4882 39.64 -34.36 74 62.26 32.66 1.3 66.58 - - P H
4882 14.85 -39.15 54 - - - - - - A H
7323 43.62 -30.38 74 59.67 36.85 13.43 | 66.33 - - P H
7323 18.83 -35.17 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH 39
4882 39.81 -34.19 74 62.43 32.66 1.3 66.58 - - P |V
2441MHz
4882 15.02 -38.98 54 - - - - - - AV
7323 43.48 -30.52 74 59.53 36.85 13.43 | 66.33 - - P |V
7323 18.69 -35.31 54 - - - - - - A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C11 of C20
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BT Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 39.76 -34.24 74 62.02 32.88 11.37 | 66.51 - - P H
4960 14.97 -39.03 54 - - - - - - A H
7440 43.02 -30.98 74 59.52 36.44 13.44 | 66.38 - - P H
7440 18.23 -35.77 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH78
4960 40.09 -33.91 74 62.35 32.88 11.37 | 66.51 - - P \Y,
2480MHz
4960 15.3 -38.7 54 - - - - - - A \Y,
7440 43.21 -30.79 74 59.71 36.44 13.44 | 66.38 - - P \Y,
7440 18.42 -35.58 54 - - - - - - A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C12 of C20
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2.4GHz BT (SHF)

Emission above 18GHz

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
25608 38.59 -35.41 74 55.59 38.76 -2.46 53.3 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BT
25160 38.74 -35.26 74 55.34 39.23 -2.53 53.3 - - P |V

SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
30 21.85 -18.15 40 29.33 245 0.46 32.44 - - P H
126.93 22.89 -20.61 43.5 36.04 17.51 1.73 32.39 - - P H
262.47 20.72 -25.28 46 30.61 20.04 249 32.42 - - P H
389.6 22.05 -23.95 46 30.03 21.49 3.03 325 - - P H
635.3 28.62 -17.38 46 31.35 26.03 3.9 32.66 - - P H
958 33.12 -12.88 46 294 30.32 4.84 31.44 - - P H
H
H
H
H
H

2.4GHz
H

BT
F 34.32 28.84 -11.16 40 38.37 22.37 0.56 32.46 - - P |V
126.66 25.84 -17.66 435 39 17.51 1.72 32.39 - - P |V
263.01 20.11 -25.89 46 29.98 20.06 249 32.42 - - P |V
457.5 246 -21.4 46 30.64 23.21 3.29 32.54 - - P |V
608.7 28.06 -17.94 46 31.62 25.38 3.83 32.77 - - P |V
946.8 32.92 -13.08 46 29.55 30.12 4.38 31.55 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C14 of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

* 2480 103.9 - - 99.06 27.7 7.58 30.44 1M1 303 P H

* 2480 79.11 - - - - - - - A H

2483.6 45.27 -28.73 74 40.38 27.74 7.59 30.44 1M1 303 P H

2483.6 20.48 -33.52 54 - - - - - A H

H

BT
H
CH78
* 2480 102.67 - - 97.83 27.7 7.58 30.44 | 297 267 P \Y,
2480MHz

* 2480 77.88 - - - - - - - A \Y,

2483.52 47.97 -26.03 74 43.08 27.74 7.59 30.44 | 297 267 P \Y,

2483.52 23.18 -30.82 54 - - - - - A \Y,

\Y,

\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C20

FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4960 39.52 -34.48 74 61.78 32.88 11.37 | 66.51 - - P H
4960 14.73 -39.27 54 - - - - - - A H
7440 42.5 -31.5 74 59 36.44 13.44 | 66.38 - - P H
7440 17.71 -36.29 54 - - - - - - A H
H
H
H
H
H
H
H
BT
H
CH78
4960 39.17 -34.83 74 61.43 32.88 11.37 | 66.51 - - P \Y,
2480MHz
4960 14.38 -39.62 54 - - - - - - A \Y,
7440 43.44 -30.56 74 59.94 36.44 13.44 | 66.38 - - P \Y,
7440 18.65 -35.35 54 - - - - - - A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C16 of C20

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117A

Emission above 18GHz

2.4GHz BT (SHF)

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
25912 38.3 -35.7 74 55.15 39.1 -2.65 53.3 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

BT
24520 37.82 -36.18 74 55.06 38.74 -2.49 | 53.49 - - P |V

SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

floor only.

means no suspected emission found with sufficient margin against limit line or noise

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR362117A

Emission below 1GHz

2.4GHz BT (LF)

BT Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor Loss | Factor | Pos | Pos |Avg.

7 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
31.89 22.25 -17.75 40 30.67 23.53 0.5 32.45 - - P H
199.56 21.38 -22.12 43.5 36.68 14.93 2.16 32.39 - - P H
264.09 19.81 -26.19 46 29.65 20.08 25 32.42 - - P H
3994 25.35 -20.65 46 32.95 21.84 3.07 32.51 - - P H
783.7 31.52 -14.48 46 32.11 27.57 4.34 32.5 - - P H
997.9 33.93 -20.07 54 29.91 30.06 5 31.04 - - P H
H
H
H
H
H

2.4GHz
H

BT
F 47.28 28.4 -11.6 40 446 15.43 0.83 32.46 - - P |V
190.38 24.68 -18.82 435 40.06 14.87 212 32.37 - - P |V
260.85 19.79 -26.21 46 29.76 19.97 248 32.42 - - P |V
535.2 25.81 -20.19 46 30.99 23.84 3.56 32.58 - - P |V
783.7 32.59 -13.41 46 33.18 27.57 4.34 32.5 - - P |V
958 32.77 -13.23 46 29.05 30.32 4.84 31.44 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C19 of C20
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117A

A calculation example for radiated spurious emission is shown as below:

BT Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
ANT Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6 (MHz) |(dBupV/m)| (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
CE-I(-)O 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H
2402MHz
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
Peak measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C20 of C20

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Jack Tasi, Gary Guo and Steven Wu
Relative Humidity : 50~65%
2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)
BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CHO00 2402MHz
6 Horizontal Fundamental
I | e
Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1 of D34




swanranas. FCC RADIO TEST REPORT Report No. : FR362117A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH00 2402MHz

6 Vertical Fundamental

o [—— v [R——
] w0
1 d
w00 g :
10 o
s0d | o
w00 wg v
700 g
00 wg A
w s g =
P o ————

40. e e PrY E———— R
2 g
00 g
1 g

o i B o T 7ts oo e mo mm me e

romne Heaency

Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D2 of D34
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz

6 Horizontal Fundamental

g
g
] s
Rt ool e Ao
40. 40,0l rbam bbb s i s e
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
ROWT006000KH VoW 00000k 12 SWTAno ROV T000 000K T3W 330000012 SWT-Auto
o
400 e b
T T Y LI e )
encr
Site :03CH16-HY
Condition : PEAK_BE_74 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
o
.
=4 o e e
40. = e ‘nnvﬁwmwowmwwwwm”" A
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
Rowsiooaseoa e vaniossobes S acs o iaansonts i os0baocs cust Ao
o
200 PEAK_BE 74
s00] e .
s
I
Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
Roweiooaoeoa e vanrossoses s acs

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

6 Horizontal Fundamental

1 (dBuVim) Date: 2023.07.22 A dBuVim)

Dato: 2023.0722

1300)
1200)
109

1000) 1
g [ wd
809 PEAK_BE 74 809 PEAK 74
700
s00) 600 EE
500 . 500
o bbbt s

ISR, VY
00| PPy EPURIINTSPR S T S
300 300
200) 200
100 100
450 2463.2465. 2467 2469, 2471, 2473, 24752477, 2479, 2461, 24032405, 2407, 2489, 2491, 2493, 2495.2497. 2500 000 00 Ts00. 1700 1900 2100 2300, 2500 Z700. 3000
Freauency (MHz) Freauency (Wiz)
Site $03CHI6-HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH78 2480MHz

6 Vertical Fundamental

1 (dBuVim) Date: 2023.07.22 A dBuVim)

Dato: 2023.0722

1300)
1200)
109
1000) 1

PEAK_BE 74 809

~

/

/ PEAK 74
700) 700
s00) 600 EE
500 500 .

TR S R ST TSR PO PR IO ol AT

400]

40 Ot bl
300 300
200) 200
100 100
450 2463.2465. 2467 2469, 2471, 2473, 24752477, 2479, 2481, 24032405, 2407, 2489, 2491, 2493, 2495.2497. 2500 000 00 Ts00. 1700 1900 2100 2300, 2500 Z700. 3000
Freauency (MHz) Freauency (Wiz)
Site $03CHI6-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CHO00 2402MHz

6 Horizontal Vertical

Date: 2023.07:24.

B Date: 20230724
1300 1300
1200 1200
1109 1o
1000 1000
a0
a0
700 700
o) wo s c0 o5
500/ o e e 001 e T B T
Y P - 400 Tt
304 300
200
100
55004000 000 000 o000 106 vaoon o000, 18000 004000, w000, w000, Toon 0. w0, 7000 7000
Frequency (MHz) Frequency )
site £03CHI6-HY sit 03CHI6-HY
Condition $PEAK_74 3m 91200_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D7 of D34
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BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH00 2402MHz

Horizontal

Vertical

Date: 2023.07-24.

1300)
1200
1100
1000

804
700
s
500

NEE]

300)
200
100

4ATO 14473, TAATS. TAAT7. 14470, 1AABT, 14AB3. 144T5, 1A4B7. 14400, 14491, 14403, 14405, 14497, 14500
Frequency (MHz)

A (@BuVim) Date: 2023.07-24

R

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1
Froquency (MiHz)

17.7G
~18G
Avg

Site
Condition

£ 03CHI6-HY
+ AV6_54 3m 9120D_1522_230323 VERTICAL

£03CHI6-HY Site 03CHI6-HY
Condition +AV6_54 3m 91200_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
~14.5G
1 (dBuVim) Date: 2023.07.24 A g8 Date: 2023.07-24
1300) 1300)
1200) 1200)
1109 100
1000] 1000)
900] 900
s00) 809
700) 709
009 NEE] 00 R
500 500
S w4
300 300
200) 200
100 109
4470 14473, TAATS. 14477, 14479, 14AB1, 144BD. 144T5, 14407, 14400, 14491, 14493, 14495, 14497, 14500 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17970, 1
Freauency (MHz)

Froquency (Miz)
site 03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 VERTICAL

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

6 Horizontal Vertical

) 9BuVim) Date: 2023.07.24.

A (4Buvim) Date: 2023.07.24
1300 1300

1200 1200

1o o

1000 1000

900 90.f

800

PEAK 73] 80 PEAK 74

700 7o)

500

. 6 5 60 WG 54

A
X S g 500 P e I

4001 400 =

304 300

200 200

100 100

000, 5000, a0 10000, T2000. 000, Te000. 18000 a0 S000 0. 0000, T2000. Ta000. Tooo T8
Frequency (Miz) Frequency (WHz)
+03CHI6-HY Site 03CHI6-HY

Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 91200_1522_230323 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH39 2441MHz

Horizontal

Vertical

1 (dBuVim)

17.7G
~18G
Avg

by
w
09 AVG 54] c00 AVG[ 5
o i - o Y A A
T T R S e T s o S T T S T TR T T
Site 2 03CHI6-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AVG_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
Avg.
b
00 VG 5] 600 QEE]
" o
wl L e S S O s
2 03CHI6-HY Site 03CH16-HY
Condition : AV6_54 3m 91200_1522_230323 VERTICAL Condition AVG_54 3m 9120D_1522_230323 VERTICAL

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT BT CH78 2480MHz

6 Horizontal Vertical

) Buvim) Date: 20230724 ) @Buvim) Date: 20230724
1300 1300
1200 1200
1109 100
1000 1000
904 a0
809 PERK 74| 809 PEAK 74]
704 700
609 WG 5 o WG 54
509 PR e e—— s0g e
NN, et
Jun S—— Y, -
300 | 300
200) 200
100 100
004000, ED 000 L O T T 004000, w000, w000, N T
requency (i) Frequency (Wiz)
Site 2 03CHI6-HY Site 03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition

PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH78 2480MHz

Horizontal

Vertical

Date: 2023.07-24.

NEE]

4470 14473, T4ATS. 14477, 14479, 144B1, 144G, 144T5, 14407, 14409, 14491, 14493, 14495, 14497, 14500
Freauency (MHz)

A (g8 Date: 2023.07-24

7700 17730, 1750, 17770, 17790, 17610, 7830, 17850, 7870, 17890, 17910, 17930, 17950, 17970, 18000
Frea

17.7G
~18G
Avg

wency (Miz)
site 03CHI6-HY site 03CH16-HY
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 91200_1522_230323 HORIZONTAL
~14.5G
) a5 Date: 2023.07.24 A 050 Date: 20230724

1300 1300

1200 1200

1100 1100
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904 909

804 609

700 709
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304 309

200 209
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4470 TAATS. TATE. TAATT. TAATS. TAABT. TAAES. TA4T5. TA4T7. 1HAGD. THAST. TAAD3. TAADS. 1447, 14500 7760 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17870, 1
) Frequency (Miiz)
+03CHI6-HY site 03CHI6-HY

Condition + AV6_54 3m 91200_1522_230323 VERTICAL Condition AV6_54 3m 91200_1522_230323 VERTICAL

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT

2.4GHz 2400~2483.5MHz

ANT

BT SHF

Horizontal

Vertical

Peak

Avg.

Date: 2023.07.25

PERK 74

VG 5

200)
109

site
Condition

8000 19000,

21000 22000 23000, 24000
Frequency (Miz)

16-HY.
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2
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1300
1200
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FR362117A

Emission below 1GHz

2.4GHz BT (LF)

BT

2.4GHz 2400~2483.5MHz

ANT

BT LF

Horizontal Vertical

QP/
Peak

Date: 20200725 J duvim) Date:2023.0725
o2 62
574 ) 74 ol
514 r 514
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00— 00—
343 243
254 Mvw 28] 5 MWN"WW*“
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24 = " 29
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||.A 14
51| 57
0
le Y(MN} Frequer tYAM )
site 03CHI6-HY site 03CH16-HY
Condition QP 3m BILO6_47020_221008_H HORIZONTAL Condition QP 3m BILO6_47020_221008_H VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR362117A

2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CHO00 2402MHz

7 Horizontal Fundamental

Date: 2023.07-22 1 (6B

pe : —n e ORI PO SO e
,.,n
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:3000000KHZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

TEL: 886-3-327-0868

Page Number : D15 of D34
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH00 2402MHz

7 Vertical Fundamental

1 (dBuVim) Date: 2023.07.22 A dBuVim) Date: 2023.07.22
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Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D16 of D34



swanranas. FCC RADIO TEST REPORT Report No. : FR362117A

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT BT CH39 2441MHz

7 Horizontal Fundamental

) @Buvim) Date: 20230722 A (@Buvim) Date: 2023.07.22
1300 1300
1200 1200
1100 1109
1000 100
900 500
800 809 T
700 f 709
s | 600 ]
50 J L 500
PRSI T
w k| ey Y SRR IR
300 309
200 209
100 100
02320, 7540, 260, 2580, 200, %, Zk0. 28 000 00 500 1700 100 Zioo 200 2600 2100, 000
Frequency (WHz) Freauency (WHz)
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Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Peak Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BT CH39 2441MHz

Vertical

Fundamental

(@Buvim)

Date: 2023.07.22

Peak

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
{RBWHI000.000K+Hz VBWE3000000KHz SWT:Auto RW-1000.000KHz VB:3000000K+iz SWT:Auto
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P
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Left blank

TEL: 886-3-327-0868
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

7 Horizontal Fundamental

1 (dBuVim) Date: 2023.07.22 ) (dBuvim)

Date: 2023.07.22
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1200)
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Frequency (WHz)
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Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 91200_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Aut

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

7 Vertical Fundamental

1 (dBuVim) Date: 2023.07.22

A @Bavim) Date: 20250722
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Site $03CHI6-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No.

: FR362117A

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CHO00 2402MHz

Horizontal

Vertical

Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH00 2402MHz

Horizontal

Vertical

1 (dBuVim) Date: 2023.07.24

A6 54

4470 14473, T4ATS. 447, 14479, 14AD1, 144B3. 144T5, 14407, 14400, 14491, 14403, 14495, 14497, 14500
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v
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14.47G
~14.5G
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)

8000

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH39 2441MHz

7 Horizontal Vertical

) dBovim) Date: 20230724 ) @Bavim) Date: 20230724
1200 1300
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PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH39 2441MHz

Horizontal

Vertical

Date: 2023.07.24.
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e
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TEL:
FAX:

886-3-327-0868
886-3-327-0855
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BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

7 Horizontal Vertical

Date: 2023.07-24. 1 (dBuVim) Date: 2023.0724
1300] 1300)
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1102 109
1000] 1000)
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Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 91200_1522_230323 VERTLCAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR362117A

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH78 2480MHz

7 Horizontal

Vertical

1 (dBuVim)

Date: 2023.07.24

A6 54

Freauency (MHz)

4470 14473, T4ATS. 447, 14479, 14AD1, 144B3. 144T5, 14407, 14400, 14491, 14403, 14495, 14497, 14500

A dBuVim)

Dato: 2023.07.24

7700 17730, 1750, 17770, 17790, 17610, 17830, 17850, 7670, 17890, 17910, 17930. 17950 17970, 18000

Site 2 03CHI6-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
14.47G
~14.5G
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b
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" o
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7
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TEL:
FAX:
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Report No. : FR362117A

Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT

2.4GHz 2400~2483.5MHz

ANT

BT SHF

Horizontal

Vertical

Peak

Avg.

Date: 2023.07.25
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VG 5

1

8000 19000,
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FAX: 886-3-327-0855
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Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

ANT BT LF

7 Horizontal Vertical

Date: 2023.07:25 A dBuvim) Date: 2023.07-25
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roauency (iz Froquency (iz)

site 03CHI6-HY site 03CH16-HY
Condition QP 3m BILO6_47020_221008_H HORIZONTAL Condition QP 3m BILO6_47020_221008_H VERTICAL

QP/
Peak
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2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

7 Horizontal Fundamental

Date: 2023.07-27 1 08y Date: 20230727
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site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120b_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Aut

Peak
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BT CH78 2480MHz

7 Vertical Fundamental

1 (dBuVim) Date: 2023.07.27

) aoavim) st 20230721
1200 1200
1200 1200
10 109 -
1000 \ 100
a0 s00
200 PEAK_BE 74 S0 PEAK 74
70d / 700
o M 0 .
500 : 500 -
. . ) |

by A i ol PR P Y
200 200
04 200
100 100

AED A3 2405 48T 2400 AT 2473 478 247478 240 203 2405 247 3488 240 AL 24052487, 3500 oo T T T 00 o0 200 200 o 0

ey ot reauency (Whe)
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Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BT CH78 2480MHz

7 Horizontal Vertical

Date: 2023.07-27 A (g8 Date: 2023.07-27
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Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR362117A

BT

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BT CH78 2480MHz
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1 (dBuVim) Date: 2023.07.27
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Emission above 18GHz

2.4GHz BT (SHF @ 1m)

BT 2.4GHz 2400~2483.5MHz

ANT BT SHF
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Emission below 1GHz

2.4GHz BT (LF)

BT 2.4GHz 2400~2483.5MHz

ANT BT LF

7 Horizontal Vertical
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Appendix E. Duty Cycle Plots

<Ant.6>

DHS5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39
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1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3.  DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed;
the on time period to have DHS5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [100 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=5.76ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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<Ant.7>
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Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3.  DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed;
the on time period to have DHS5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [100 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=576ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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